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bsi.
Certificate of Registration

QUALITY MANAGEMENT SYSTEM - ISO 9001:2015

This is to certify that: Forbo Flooring UK Limited
High Holborm Road
Ripley
DES 3NT
United Kingdom

Holds Certificate Number: FM 00632

and operates a Quality Management System which complies with the requirements of ISO 9001:2015 for the
following scope:

The design, development and manufacture of textile floor coverings.

For and on behalf of BSI:

Matt Page, Managing Director Assurance - UK & Ireland
Original Registration Date: 1988-12-0% Effective Date: 2023-08-31
Latest Revision Date: 2023-07-03 Expiry Date: 2026-08-30

Page: 1 of 1

..making excellence a habit”

This cartificate wes sued dectronically and remaing the propesty of BSI and & bound by the conditions of cortract
An slectronic certificate can be suthenticated online
Printesd coples can be validated at waw. bagroup. com/ClereDirectory

Information and Contact: BSI Kitenark Court, Davy Avenue, Knowlhil, Miton Keynes MKS 8PF T + 44 345 080 9000
BSI Acsurance UK Limited, registered In England under number 7805321 at 389 Chiswick High Rosd, London Wa 4AL, UK.
A Member of the BSI Group of Companies
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Certificate of Registration

ENVIRONMENTAL MANAGEMENT SYSTEM - I1SO 14001:2015

This is to certify that: Forbo Flooring UK Limited
High Holbom Road

Ripley
DES5 3NT
United Kingdom

Holds Certificate Number: EMS 32833
and operates an Environmental Management System which complies with the requirements of ISO 14001:2015 for
the following scope:

The design, development and manufacture of textile floor coverings.

1y

Matt Page, Managing Director Assurance - UK & Ireland

For and on behalf of BSI:

Original Registration Date: 1995-11-24 Effective Date: 2022-12-30
Latest Revision Date: 2022-11-22 Expiry Date: 2025-12-29

Page: 1 of 1

..making excellence a habit:
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This certificate is the property of:
International Associates Limited

Centrum House
38 Queen Street, Glasgow, G1 3DX

INTERNATIONAL Scckiend, Unlled Kingdom
ASSOCIATES

i SA8000 MANAGEMENT SYSTEM CERTIFICATION CERTIFICATE

This is to certify that:

FORBO FLOORING UK LIMITED

! Ripley: High Holborn Road, Ripley, Derbyshire, DES 3NT, United Kingdom
i (See page 2 for full list of locations)

has been found to conform with an appropriate and effective management system that meets the requirements of

i SA8000:2014

! International Standard

| Scope: Manufacture, Installation and Maintenance of Flooring Systems.

The scope of the certification described by this certificate relates to the empowerment and protection of all personnel who
{ provide products or services for that organisation at the above address(es) including, where applicable, personnel employed by
i the organisation itself and by its suppliers, sub-contractors, sub-suppliers and home workers for the following activities:

i Manufacture, Installation and Maintenance of Flooring system with the primary process of Design, Foam Lining, Linoleum
Engineering, Mixing, Production, Maintenance, Slabbing, Tile Cutting, Sales, Customer Service, Design, Inspection, Warehousing,
Quality Control & Maintenance Service and No Outsourced process Exist.

. Certification Date: 20-Dec-2023 Certificate Number: 01-0011-4-SA8
| Recertification Due By: 09-Dec-2026 Category: Manufacturing
Last Amended Date: 10-Dec-2023 Initial Certification: (Construction)
09-Dec-2014

{ This Certification Audit was Performed and Supervised by: Martin Coles
For and on behalf of FORBO FLOORING UK LIMITED: Mark Bauer

Certification Approved By: O{\{)\/@\(\ i,
| q : fa}iﬁ

e
i Senthil Kumar [ a8 wios |
i Scheme Manager 032

f Social Accountabity International and other stakeholders in the SAB000 process only recognise SAB00D certificates issued by qualfied CBs
3 granted accreditation by SAAS and do not recognise the waildity of SAS000 certificates issued by unaccredited organisations of
! organisations sccrediled by an entlty other han SAAS. Stakeholders can confirm the validty of an accredited SAB000 certificates from the
| SAAS websile www.ssasaccediation org/certication Registration & subject to the management system being continually maintained to the
! above standard under regular survellance. Should survellance not take piace whan required, registration shall be removed.

i To verify the suthenticly of this certiicate, pleass send an emal to: cortificate-varfication@ia-uk com or usa the QR Caode,
3 Certificate Validation Code: £8931dcc-7086-40¢8-0412-Md9dh188fc1 - Validate via: hitps./inel ia-uk com/Centificate

Page 1of 2

FLOORING SYSTEMS



2

A Ol Al 51 IO LRIt 1L
T = LI - é % X X2|7)2) - 39
@ jag 3 gt & el @ FXPIMO|A PR
A3842-26=200829M 024/05/22 030+C6 2024/05/21
@ BrAwBpE © stigepe ® weil ® Fsue
KE44990 240NEY0619(-3111-0008 14
BN 3 o UEAMED JaH OERAY yﬁamesu FTG!
D o A ERH0] PAFAHEE TR 11210022 A) | sMFYssH i Y 1596 KG
@ WA SRR (25 A |-1-12-1400-2 / 211-85-65288) ®Hare A ZFNaA £XPA4
TEA) ARNEY 837 SHOR 108 SIoERE gRuae o | B PALDINFRE] | KT Y 2 GI
(¥%) EwIe|o} F4HA AT 11 @IUSHE GNP @ 2ed
(@) 3yF S ER= TR 10=1C
DREFHY (T2 =2 2G6LL) BT 2 Eqﬁ GB UK
® R 2 A FORBO FLOORING UK LIMITED (G8) / 2l ES8) HI|P ZEUs LUMOS LR
GBFCABOFI0OIW @ MASTER BAME  jovuoivonsin |3 o7 s
SRR 03077093=2400(| 0i%| 2 & 5 (F)
(@ #% - 73 (EIHE/EEs 0 04001 )
F 2 OTHER CARPET CRE:] NO
HA®Y  FLOTEX
B2y - 74 EX ] o+¥ SHHRW)  @FAKRW)
INO._O1)
S TR, oneve o
PSNONWOVEN
{NO \‘Z):_ ) . o
IZRIFER NOTPIIMATL IS 5050 - 3 [LIORPVC M2
M2 PENONWOVEN
[@Aaw= ST 0000 @ e Y XC@AEN | - oa 3 FE]
$ @ o M2 (@ HARHE |
W e suawe TVISEEA | it [@ReAd | 0%
g #r2za
WaAnd)
AE |[O4&TH AN LAY YRS = | USAEYE
[~ 000 FCRTEoR ao0 | 0 0
5 1000 {A) 000 0
SAASYRI=EH-BHETN-SA-AYE) [ CIP=KRW: -1 IO 3 & 10000
SN2 B 9% 9 0@ IREY BEEAE [ 050-11-24-00480561
W S EYUE 0 @H2HaA 0 BRPRNRIE |
A8 4 9 XN 07| e ® qB e
* A 0 L L 5 AHEE WA
T B 0 HAER ES) M ALY ZahAl
e : Oft W oicy X 01, 0|8 §
Fn ] 0 e
& L 0 - N A 207 18R
FRE X 0 F27|ge]
= EREA 0
WPAA ‘
SRR 0
CRInE N | 0
® _i@eag| oo ®

K Y B = :2024084937694(2024.06.12)

Mo,

030-C6  AMUHG | 43842-24-200829M

CEAUTHER W E MZN = IR SN & NS0 WD RS wEns S § OHSI0 DM QE|4S Dl

[rtpfunpusscusiome.gak) H1A 32154A12] HIEILICH
CESUMATSE AWM HAIH RUCHE MAI HO|OE HDHEO AMND COHF Mofs A310| Fi SUNTI HYE MOE B
CEUDNER UXIFMPeFOIH) R W3E HdaNEAUC
c WeE UTWAS JUEOR MEIE MXEME AMRAET AHIZE Eodio] ROUE S AGUO.

FLOORING SYSTEMS




H
=
riot
ox
el
Ral
o
ofM
>x

# 26314 3
3 2A) JS5H

1. % 2 3n3oHF)

2.2 25 29 3 :211-85-65288

3. & =) A MFEEN FuF Eod B 167, BE
- SRR

15113 LS8 )
4. 3% - A} A A A %] : Forbo Flooring UK Ltd. High Holborn Road.

Ripley DES 3NT, United Kingdom
5.9 E x 4 9:43
6.4 4 A F:EL246. A2 el YA
7. ZB/[RE - AFA2 0 G A o))
8. 9 % 2} 2} 1 2022.02.22 ¥¥  2025.02.21 *}%)

9.9 F A FH:iUAHIA AR AR WY FET

301 2 WA X9, AT=A33), A2 ¥ N9 AB2AH2
U R A2 AEAN AUEAR) <2} o3 2X) A FY V50 F
o Y22 P EXY AE¥ V5.

* 2 23 %: w0002

20229 029 22¢

$3 U3 0) 5 Y2

¥ QIWIDINE TBDIS R W ANY, ALIA R PE T A
g2} P23 34 2 48 PAEA) A5 B¢ JFF AUV S JYye

AR B - 1577-7360

FLOORING SYSTEMS



Hl
=
rio
o
kel
Ral
ro
olN
x

€411 /7 1

#) 26314 %

)24 LERE L 45 - A 3492

ot oo Yad 25 wEgE M
Flotex Cltyscmpe Yad 25 WARg; ™
st e R RR

: forblo

FLOORING SYSTEMS



o4 »
I I [2a115) B8 HEA HET 2HE ¥HIE N
L Tel : (M3-T11-BATS  Fax : 043-711-BE04

TEST REPORT

LN
o] 2 A =230 FAFM H 4+ B % : M255-24-00605
F A HEEWA 07 MO 167(2EE) BE 1511 = H o Y &:o2024-02-15
22 Y K 2024-03-06
& £ EEmE
SIZITHAIMEE : EEE (Flotex) ZE W F: 15

SEEH ARG DiE AEED= o2 Z5Uo

mAEZEZI E

0., M5 EE8 (KSKO0210:2023): %

| #1
Ly | 100
F) L A E
D2. & 3 0| (KSK1417:2023 ) : mm
| #1
20| 500.0
g 500.0

~ CHSHOIR H&

RIS
i T 1
=R
A2

FITI Al &+

# 2A B9 HE : GRYL-9HTP-9ZTG %
(FHoIx & F -HEMAHC-g=od 24 2 HEE 6] ¢ BHE o2 8 =HAE = Usguch)

@-DOCUMENT SERVICE

O] YHME RAE M=ol iE AEEREY HYHEN OF BUE 2F60 §ou, A=E2 2ERT AAE gEgud
O] UHME FME AH MH 52 2o #2 48 #10 9 2RBES SEE ¢ 20 85 022 AEE FEUC

o] A¥alE KS O IBOMEC 17025 9 KOLAS P RENE wHEYUC

0 484E UEEUE TEE FEN0, A2 O HEE Pl g Ee-DOCUMENT SERVICERS AEdaty oif Soeguc

. [Rodbo

FLOORING SYSTEMS



Fiwi

EA115) 8 T HET 2WE wHIY N
Tl : 043-T11-BA75  Fax: 043-711-BA04

03.

OIHEE (KSK2618: 2022 ) : mm

o M255-24-00605
: 206

| #1

| 0.05

04. FHAE] HOO| 25 & I O|2| HIE (KSK 2618:2022): %
| #1
20| 0.03
d 0.03
05. B 3 BO YF & 3! UO| HEAE (KSK2618:2022): %
| #1
0| -0.01
et -0.02
F)(+) UB () =5
06. © 3 BO| 2yt TE (KS K 2618:2022) : mm
| #1
| 0.6
07. THEHYE (KS K 2618 2022 ) : kv
| #1
| 0.2
T OAMESE - 28 AlEY W A
ABEEA (23 £ 2)%C (25 £ 2) % RH.
08. HHUAIS EH F=EE (KSK1417:2023):%
| #1
| 0.44

@-DOCUMENT SERVICE

F) HEHEHE FEE "o O A EE

O dEajE MAE ARW 0T JEIREA HYHEY OF BUE 26T 420, AW 2557 MAE 9EEUc
9 dHafE Fmst AE AME &2 B0 B2, U #0 4 2EREE GRE ¢ U220, 8= o\9E 4E8E IYUS

9 dEAfE xS QIS0MEC 17025 § KOLAS B8R F2EE WSl
9 dEAE HEFEE T FEN0, A2 A HR PN/ 0E 2e-DOCUMENT SERVICEIE AEE Y OfTt 308wy

11

[Rodbo

FLOORING SYSTEMS




Fiwi

(28115) B8 FFA BET 2WE FHIE N
Tel : (M3-T11-B375 Fax: 043-711-B804

H=HE - M255-24-00605

=M oE - o3
09, P2 [ KS K 0818 : 2022)

| 21
T, oYe H4H UL
290 HHY =0 TX @2
24 EEo HE =0 Tx @2
EREETIEE q1=230 4y
O e #H HEE FI2T 50 =Y I @8

10. 254 (KS K 1417 :2023 ) : 954

#1

=9

EX0 2017 B8

=9

EX0| 2017 §E

=9

ET0 2017 §E

=9

B0 2017 §E

o ok | nx jnd ok

=9

EX0 2017 @&

nﬂr.n-hmw—l

z =9

n|4n|4n|4n|4n[4n

B0 2017 @a

11, HH( KS K 0818 : 2022 )

| #1
THE A THs)
- HA 0
T 0
Er=t4 0)(mm)
_HM 28
T 29

T) HAME o502 2) o WEUET] UM 22 AT HE F Y25HE 2 GHAAHSHM 2 AL FE

AEHYS - as=H

12. BYYSH0|E ¥ (KS K 15O 14184-1: 2011) : mg/kg

| #1

| z=sty

| HEoHE | 16

T HEDE - gEeA o
2lz% add o GEREd AESHE

@-DOCUMENT SERVICE

9 d¥ale Aalg slsd 48 A= HHAEY dE BUE =554 dad, AEWE === A @EEUS
o YHME FME AE ME F2) Mo 2 4E #D A 2REEE SRE ¢ H20
9 d¥alE ¥S QIBOMEC 17025 S KOLAS PIES REEE ¥I=HdCh

9 d¥alE HEEYE ZED FEAH, A 9 HE PR T 2e-DOCUMENT SERVICERS AlEEad oft Zo8suUs

, BE 022 AEdE IEUS

FLOORING SYSTEMS



® 4 [
l I Eanis) 85 ¥EA BET 2HE ¥H1Y 2
L’ Tel : 043-711-B875  Fax: 043-711-8804

HH®T - M255-24-00605
Zu %46
13. OPEOLY B (KS K 0147 : 2021 ) : mg/kg
| #1 [ mzwA
MAME - -
4-AMINOBIPHENYL 5 O] 2t 5
BENZIDINE 5 0| 5
4-CHLORO-o-TOLUIDINE 5 O] 2t 5
2-NAPHTHYLAMINE 5 0|2 5
0-AMINOAZOTOLUENE 5 O] 2 5
2-AMINO-4-NITROTOLUENE 5 0|2 5
4-CHLOROANILINE 5 0|2 5
2,4-DIAMINOANISOLE 5 O] 3t 5
4,4 -DIAMINO-DIPHENYLMETHANE 5 0|3 5
3,3 -DICHLOROBENZIDINE 5 O] 2t 5
3,3 -DIMETHOXYBENZIDINE 5 0| 5
3,3 -DIMETHYLBENZIDINE 5 O] 2t 5
4,4 METHYLENEDI-o-TOLUIDINE 5 0|2 5
p-CRESIDINE 5 0|2 5
4,4 -METHYLENE-BIS-(2-CHLOROANILINE) 5 0|2 5
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4-AMINOAZOBENZENE 5 O] 2t 5
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| #1 | nzsy
PCP(PENTACHLOROPHENOL) 0.1 0% 0.1
TeCP(TETRACHLOROPHENOL) 0.1 0% 0.1

F) 2l=n 2Hd =t s AdHoEE

15, YEHEE (KSK1417:2023): &

| #1
EFHMEE 5 | 5 0l
%] K3 K 30 105-B02 - 2014
16. BHZE (KSK1417:2023): 2
| #1
HHE| L4 4.5
2 9
o 4.5
- Z3j01040| 2 4.5
%] K3 K 30 105-E01 : 2013
17. OFEHEEE (KSK1417:2023 ): &
| #1
2ol
- 4-5
- & 4-5
=
- 4-5
- & 4-5

K5 K 150 105-X12 : 2016
oHER - 33 282
TE 302N
OHEEE &%8 :95% ~ 100 %
AlEE B ooprEEe] HoME AlZE:a AT oly

=AY A OIS YT -

@-DOCUMENT SERVICE

9 d¥ale HMAY Al=d gE AEIAEM HHAEY O BUE =55A W20, AEWE 2(EET AAE @EgUDT
9 dHalE FMIE A4E ME &2 o] #2 HE #D Y 2REES SEE ¢ U209 8= olR2 4ERE IUU

9 U alE ¥S QISONEC 17025 S KOLAS PE RoEEE WEHUCH

o d¥ale HEEYE ZEiE g, A2 G HE YR/ Eie-DOCUMENT SERVICERS Al dad df 3osgus.

. [Rodbo

FLOORING SYSTEMS



o4 @
l ‘ ' (28115) 88 FEA BET WS YHIYE 2
Tel : 043-711-8875 Fax: 043-711-8804

=B% . M255-24-00605
-

3
% 6/6

@-DOCUMENT SERVICE

Of YHAE MAIE AlSo it AETEFMEA HHAEY G B3 =F6X Gan, AS92 QR qAE FIUUCT
Of ¥HAE FMSE AHE AP <l 0| B2, 4% #0 9 2HRES NRE F So0 8= 092 ARE FUUCH

O] AHAE XS QISOMNEC 17025 ¥ KOLAS ¢ %t S § ¥yt

Of YYAE WRYW YR FEA0], A2 G WA YE/mYE(e-DOCUMENT SERVICEIS AR Fatef o S3a8gyc

. [Rodbo

FLOORING SYSTEMS




= MEEHNM / FE

HAE

Test Report — Products
Testrapport - Producien

/A TOVRheinland®

Test report no.: 89219827 001 Order No.: 219827 Page 1 of B
Tesirapport nr.: Opdracht nr.: Fagina 1 van §
Client Reference Mo.: 081021-5L-5HY- Oirder date: 08.10.2021

Kiantreferenfis nr.: 156141818 Opdrachidatum:

Forbo Korea Ltd_. #1511, Tera Tower B, 187, Songpa-daero, Songpa-gu. Seoul,

E;T: 05855, Rep. of Korea
Testitem: Textile floor covering tile
Tazhroonwernp:

Identification! Type No.:
Benaming / Type nr..

Flotex

Order content:
Inhouwd apdrachi:

Determination of the selected parameter.

Test specification:
Testomschnijving:

Testing according EM 1307:2014+A3:2018

Basic requirements

Date of sample receipt:
Ontvangstdatum monster:

04.10.2021

Test sample No:
Testproefstuk ar.:

MT21-218827.01

Testing periocd: 04102021 - 11.11.2021

Tesipeniode:

Place of testing:
Tazhocatie:

Westervoorisedijk 73, 6827
AN Arnhem

Testing laboratory: TUW Rheinland Mederland

Teshaboratorium: B.W.

Test result*: -

Testresulfaat®: See Other

tested by: authorized by:

gefest door: X I:w‘& geautornseerd door: x ‘_ﬁ.
Date: 11.11.2021 Issue Date: 11.11.2021

Datum: Orisenaband dzor M an g akies Diafum witgave: Oismrtaimad dcir [adng e Wart

Paosition / funche: jr- Engineer

Position / functie:

LFM

Others |
Andeira:

See individual test resulis.

Condition of the test item at delivery:
Toesztand van het test voorwernp bij ontvangst:

Test itemn complete and undamaged

* Legend:
" Legenda:

Fiass) = passed a.m. test speciication(s)
Piass) = voldoet aawn de=st omschdidng

Flall) = fallad &.m. =t specHoations]
Flal] = yoldost nist aan f=st omschrving

A = niot applcalibe
R ke v o

NIT = rc tested
T = nlet gedest

This test report only relates to the a. m. test sample. Without permission of the test center this test report is not
permitted to be duplicated in extracts. This test report does not entitle to carry any test mark.
Dt testrapport heelf alieen befrekiing op het voorgencemde tesf voorwerp. Zonder foestemming van hef festcentrum mag di
;. testrapport niet in delen worden vermenigvwldigd. O kewdngsrapport geeft geen rechf op het dragen van enig keurmerk.

TOW Rheinland Nederand 8.V., Westenoornsedli T3, 8827 AV Amhem, The Metherdands
Mall: Info@nl.uv.com - Web: wivi. tuv.cominl
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Test Report - Products A TUVRheinland®
Testrapport - Producten
Test report no.: 89219827 001 pomans
Testrapport nr.: gina
Product description
Product omschrijving
1 |Product details: Product name: Flotex
Fraduct deiails: Product type: Textile floor covering tile
Carpet type: Flocked
Type of colouring/patterning: Pattermned
2 |Other: Test sample(s), as well sample information, description, product details and
Andere: intended usage was provided by customer.
3 | Test sample obtaining: [ Sending by customer [1 Sampling by TUV Rheinland Group
Selectie van het proefstuk: p
[1 others:
Figure 1: Picture of the received sample (surface) Figure 2: Picture of the received sample (back)

. [Rodbo
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Test Report - Products
Testrapport - Producisn

/A TUVRheinland®

Test report no.; 89219827 001

Page 4 of 8
Fagina 4 van 8

Testrapport nr..
Clause Requirements - Tests | Measuring results — Remarks Result
Diesl Vereizgten - Tesls Meetrezulfaten — Opmerkingen | Resultaat
1 Colour fastness to artificial light: Xenon arc fading lamp test

|50 105-B02-20148

Used apparatus

O-5un Xe-2Hs

Exposure conditions Al

Irradiance 1.10 + 0.02 Wim-nm)
Black standard temperature 47 £ 3°C

Black panel temperature 45 % 3°C

Effective humidity + 40%

Flip-Flop mode used Mo

Mumber of assessors 23

Measurimg uncertainty

0.5 point. Uncertainty in accordamce with
the general accepted criteria.

Asseszment scale

1- severe change, 8- no change

Measuring uncertainty

0.5 point. Uncertainty in accordamce with
the general accepted criteria.

Requirement according to EN 1307:2014+A3:2018

Man-made fibres: 2 5
Matural fibres: 2 4

Test result(s)

Light fastness

e NiA

MNIT

Oooom

Colour fastness to rubbing
IS0 105-X12-:20162

Test conditions

20 £ 2°C and 85 £ 4% relative humidity

Conditioning period

224 h

Used finger Crock block (19 mm = 25.4 mm)
Applied force Bx02M
Mumber of assessors 23

Measuring uncertainty

0.5 point. Uncertainty in accordamee with
the general acceptad criteria.

Asseszment scale

1- severe change, 5- no change

Requirement according to EN 1307:2014+A3:2018

Wet 23

Dry: = 3-4
Test result(s)
Change in colour, Machine direction, dry 5 P
Change in colour, Cross machine direction, dry 5 F _
Change in colour, Machine direction, wet 5 :.I'ﬁ'_
Change in colour, Crossachine direction, wet 5

Oocom

18
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Test Report - Products A TUUHhEIHland "

Testrapport - Produsten

Test report no.: 89219827 001 page B ot
Testrapport nr.: g
Clause Requirements - Tests [ Measuring results — Remarks Result
Deel Vereizten - Tesfz Meeitrezsulfaten — Opmerkingen | Resuffaat
3 Colour fastness to water

|50 105-E01:20132

Mumber of assessors 23

Measuring uncertainty 0.5 point. Uncertainty in accordance with
the general accepted criteria.

Aszessment scale 1- severe change, 5- no change

Requirement according to EN 1307:2014+A32:2018 Change in colour

Plain carpets: & 3-4
Other carpets: 2 4
Stainimg

All carpets: 2 2-3

Test result(s)

Change in colour 4-5
Staimimg on waool 5
Staining on acrylic ::' !
et ; = O
Stainimg on polyamid 4-5 NIA =
Stainimg on polyester 5 NIT O
Stainimg on cotton 5
Stainmimg on acetate ja]
4 Determination of fibre bind of synthetic (= 80 % natural fibres) cut pile carpets
EM 1863:2007 test A
Mumber of specimens 4
Type of underay used Mone
Requirement according to EN 1307:-2014+A3:2018 Loss of mass, mn < 25%
Test result(s)
Mass loss per unit area, my (gim?) 0
P |
) F O
Relative fibre loss, mpy (%) o NIA =
NIT O

. [Rodbo
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U AFLHN  ESHHAE

Test Report - Products A TUHHhEIﬁlaﬂd "

Testrapport - Produwcien

Test report no.: 89219827 001 Page & of 3
Testrapport nr.: Pagina & van 8
Clause Requirements - Tests [ Measuring results — Remarks Result
Desl Vereizten - Tesfz Mzetrezsuifaten — Opmerkingen | Resulfaat
5 Determination of total thickness
IS0 17651086
Test conditions 20+ 2°C and 65 £ 4% relative humidity
Conditioning pericd 22 h
Test result(s)
Total thickness (mm) Specimen 1 2 3 4 Average
Measurement 1 5.2 52 53 5.3
Measurement 2 5.2 5.2 5.3 5.3
Measurament 3 5.2 5.2 53 53 5.3
Measurement 4 5.2 53 53 5.4
Measurement 5 5.2 53 53 5.3
B Determination of total mass per unit area
IS0 35431088, clause &
Test conditions 20+ 2°C and 85 £ 4% relative humidity
Conditioning period =24 h
Test result(s)
Total mass per unit area (g/m?) Average
Specimen 1 5028
Specimen 2 5082
Szcimen 3 5162 3038
Specimen 4 5110
Coefficient of varation (%) 1.0
Luxury rgﬁ ng class (im case of flocked carpets, LCA
canformity without testing)

[Rodbo
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Test Report - Products
Testrappor - Prodwsten

/A TOVRheinland®

Test report no.: 89219827 001 Pagﬁ;*ﬁz::g
Testrapport nr..

Clause Requirements - Tests [ Measuring results — Remarks Result
Desl Vereizten - Tesfz Maetrazuifaten — Opmerkingen | Rezulfaat
T Determination of dimensional changes due the effects of varied water and heat conditions

IS0 2551:1881 / EM 986:2005
Mumber of specimens 3
Test conditions prior testing 20 £ 2°C and 85 £ 4% relative humidity
Conditioning period 248 h
Type of measuring instrument used Measuring table
Requirement according to EN 1307:2014+A3:2018 = 0.2 % shrinkage & extension
= 2 mm deviation of any part of the sample
from its plane
Test result(s) dimensicnal stability
Sample Mr. A

Change in dimensions after 2 hrs. in air of 60°C 2 3
Longitudinal direction (3] -0.02 | -0.02 | -0.04 | 0.03
Cross direction (%) -0.04 | -0.02 | -0.02 | 0.03
Change in dimensions after 2 hrs. in water of 20°C
Longitudinal direction (%) 004 | 004 | 0oz | 0p3 |P u
Cross direction (%) -0.04 | -0.03 | -0.02 | 0.03 rl:_m E
Change in dimensions after 24 hrs. in air of 80°C NIT O
Longitudinal direction (%) -0.05 | -0.05 | -0.07 | 0.08
Cross direction (%) -0.05 | -0.03 | -0.04 | -0.04
Change in dimensions after 48 hrs. at 20°C and 85% RH
Longitudinal direction (%) -0.02 | 2003 | -0.04 | 0.03
Cross direction (%] -0.04 | -0.01 | -0.02 | 0.02
Test resultis) distortion out of plane

P |
Max deviation from its plane {mm) 0.0 ZA g

MNIT O
Description of the final appearance Flatt

B Peel resistance of the backing

EN 150 24345:2012
Test conditions 23 £ 2°C and 50 £ 5% relative humidity
Conditicning period 224 h
Regquirement according to EM 1307:2014+A3:2018 Average: 2 40 M/S0 mm
Test result{s)
Length direction
Mean valug (MS0mm) a7 P u
Minimum wvalue (M/S0mm} g4 F O
Width direction MIA O
Mean value (MS0Imm) G4 WIT O
Minimum wvalue (M/50mm g2
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Test Report - Products

Testrapport - Producien

/A TUVRheinland®

Test report no.: 89219827 001 il
Testrapport nr.: g
Clause Requirements - Tests [ Measuring results — Remarks Result
Deel Vereizten - Tesfz Mzetrezsuifaten — Opmerkingen | Rezulfaat
b Water impermeability
EM 1307:2014+A3:2018: Annex G
Test and conditioning conditions 20 % 2°C and 85 £ 4% relative humidity
Conditioning period z24h
Reguirement according to EM 1307:2014+A3:2018 Mo water penetration through the backing
amd no penstration of the dye into the
secondary backing.
Test resultis)
Mo water penetration and no penetration of the dye. P |
The sample is impermeable. F O
BA O
NIT O
10 Assessment against the minimum requirements for textile floorcoverings
EM 1307:2014+A3:2018 takle 3 (+ table A 1 in zase of carpet tiles)
The tested flocked carpet mests all the tested basic requiremeants P |
F |
MIA |
NIT |

22
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Ted 1 043-711-8875 Faoc: 043-711-8804

TEST REPORT

o0
o 8| At : sFAMYZIEH-RRFLI0F FABIA e M255-21-03220
M4 9 x: 2021-10-05
g 2 ¥ X 2021-11-02
2 E: BAEXASHES
O|2|X}HIA|A|2H : Flotex - AL B - R T

oISt AlRO| CHE AlEAD: Oefet #ELCh

mAgEZ3G M

01. S84 B ( HIFMUA IWME2IS (IR BB DA X 2020-45 %(2020.10.20) ) : mg/kg

- 48 |
e - HEohA

7tE8 (Cd) 245 30

2 (Pb) E2HE 60

2V (Cr V1) 2UE 45

<& (Ha) 245 45

F) EAUS = I O
02. Hsju|W CHEM F(VCM) ( KS K 0730 : 2017 ) : mg/kg

#1 E

=HE 01

F) 2Hg = WA o

** CHRH(O|X] A& *

FITI A|& o

M EM B ST TTKI-GSWA-XXIM X
(2Hojx|ol HE = "HHMMO RN BA %0l HSE T4 2| HE O|FF HOI¥ 5 USFLICH

O WMME AAIE Almof Cig AMAFEM THMBO O SWS =RON 220 ASHS RIAT HAIG FHUALS,
Of WHM= FITISE AR ME 52 10| 884U #0 U 24855 MEY 5 RUSOL BE 01212 NEE SLCL
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(28115) 8% WTA U 2¥F YH¥IY A
Tel: 0437118875 Fax: 043.711-8304

S 0 M255-21-03220

03. ZRO|E &Y (KSM1991:2016): %

DEHP(2-DI(ETHYLHEXYL)PHTHALATE)

DBP(DI-BUTYLPHTHALATE)

BBP(BENZYL BUTYLPHTHALATE)
DIDP(DI-ISO-DECYLPHTHALATE)
DNOP(DI-N-OCTYLPHTHALATE)
DINP(DI-ISO-NONYLPHTHALATE)

F) =dE = dsg o

EHE: 23

#1
o5 Sh&L HETA
24E BHE 0.005
245 245 0.005
2UE 2HE 0.005
E4s BYs 0.005
E45 BEE 0.005
=4E BAE 0.005

04, USKY YE JUWUR7ISEUE X SUHS0|E AY - 2HWHY
(#7282l 1 Al H| 2020-23 £(2020.07.31) A 27| S HA|H7|& ES 02131.1d ) : mg/m' + h

T RLY RYE
(TVOC)

0.058

#1
a7 BROSI0|E
(TOLUENE) (FORMALDEHYDE)
0.001 248

F) ma/m’« h: CHI A G YEEHEFA)
HEEIA : 0001 ma/m' - h
BdE = dEs o

- AME MY A

g5
BE(C): (25 £ 1)
AOASZ(%) : (50 £ 5)
EL7|Bl5=(8]/h) < (05 + 005)
Aol BHE(m) 0042 6
A2ESHR(m/m') : 20

UE A HEel =H

AlEWe| ¥ AaTotE

MEAY

TVOC : TENAX-TA S
A HCHO ; DNPH CATRIDGE
71X g TVOC : 40
L i HCHO : 6.0
Hu{YEAILH) - (168 + 2)
WEAY ®Y 22|(L): 20
S5 . 55 EYAK|, HASSAH, 27|23 BiH] : ABPAC SYSTEMUAPAN)
£4217] TVOC : ATD(PERKIN ELMER TUBOMATRIX ATD, USA)

GC/MSD(PERKINELMER CLARUS 680/5Q 8 T)
HCHO : HPLC{AGILENT 1290 SERIES, USA)
AE R 2|F g M

of FAAME MAE ASY G AYTARRA THHEY Gt FUS LT Yo, ARHE X2t HAE FAYY
Of @3AMEe ANG N8 A 8 A Fi, T, B U 28852 NRBH » A20, 85 0|49 g SO

0f 92 a3 XS QISO/EC 17025 H KOLAS 910 S3atg o4& cuuch
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1. 2|2|xt
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XS Q ISO/IEC 170259 KOLAS @81 23[Ry
YA

4 H &Y BF
4 ¥ - WEs)

s 2 8

2 8 £ &328
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4. NM#2|Z - 2022 06. 10, ~ 2022. 06. 20.
5. NE382: MEFHYA 24+ UEE 215 H2 38 (MOEAHE OEZEAE)
6, MEHEMN \\\\DUB]I\)
AlgEs 29 *Iﬁﬁi} Qiﬂ’i 4’[. Ay
DIBP(Dissobutylphthalate) -?7@{\ N.D. 0005 | 7. \KSM 1991:2016
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ENVIRONMENTAL PRODUCT DECLARATION

FLOTEX TILE & PLANK

FORBO FLOORING SYSTEMS
FLOCKED FLOOR COVERING

Flotex Tile: metro pebble 546011 & metro concrete 546014

28

[Rdbo

FIDORING SYSTFMS

Flotex is a unique, textile, flocked fioor
covering, combining the cleaning
properties and durability of a resilient
flooring with the comfort, slip resistance
and acoustic properties usually associated
with textiles. Itis made by electrostatically
flocking 80 million nylon fibres into a
watertight backing, resulting in a floor
covering that is strong, hygienic, and
completely waterproof. Flotex can be rotary
or digitally printed, the latter allowing for
high-definiSion quality. It has been proven to
contribute towards better indoor air quality
and is the only textile floorcovering that
cammies the Allergy UK seal or approval.

Forbo was the first fiooring manufacturer to
publish a complete L#e Cycle Assessment
(LCA) report verified by CML in 2000 to
create full transparency that is
independently evaluated. To offer further
transparency this EPD is also including
additional information to show the impacts
on human health and eco-toxicity.

For more informaion visit;
www.forbo-flooring.com

CERTIFIED

ENVIRONMENTAL
PRODUCT DECLARATION
ULCOWERD

[Rodbo
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FITHYRING SYSTFMS

Flotex AcousticPlus Tile / Plank
Flocked Floor Covering

This declaration is an environmental product declaration (EPD) in accordance with 150 14025. ERPD's rely

on Life Cycle Assessment (LCA) to provide information on a number of environmental impacts of products

over their life cycle. Exclusions: EPD's do not indicate that any environmental or social performance
benchmarks are met, and there may be impacts thatthey do not encompass. LCA's do not typically address

the site-specific environmental impacts of raw material extraction, nor are they meant to assess human health
toxicity. EPD's can complement but cannot replace tools and cerifications that are designed fo address these impacts
andfor set performance thresholds — e.g. Type 1 cerifications, health assessments and declarations, enviranmental
impact assessments, etc. Accuracy of Results: EPD's regularly rely on estimations of impacts, and the level of accuracy
in estimation of effect differs for any parficular product line and reported impact. Comparability: EPD's are not
comparative assertions and are either not comparable or have limited comparahility when they cover different life cycle
stages, are based on different product category rules or are missing relevant environmental impacts. EPD’s from different
programs may not be comparable.

UL Environment
PROGRAM OPERATOR 333 Pfingsten Road
Northbrook, IL 60611
Forbo Flooring B.V.

Industrieweg 12
DECLARATION HOLDER PO Box 13

NL-1560 AA Krommenie
DECLARATION NUMBER 4790857560.108.1

DECLARED PRODUCT Flotex Tile & Plank Flocked Floor Covering
EN 15EIQ4+A2: Sustainability of construction works — Envimnmgntal Product
REFERENCE PCR Declarations — Core rules for the product category of construction products

EN 16810:2017 Resilient, textile and laminate floor coverings — Environmental product
declarations — Product category rules
DATE OF ISSUE October 1, 2023

PERIOD OF VALIDITY 5 Years

Product definition and information about building physics

Information ahout basic material and the material's origin
Description of the product’s manufacture

Sgg[fglﬁgg THE Indication of product processing

Information about the in-use conditions

Life cycle assessment results

Testing results and verifications

The PCR review was conducted by: European Standards
CENITC 134
https-ifwww en-standard.ew’

This declaration was independently verified in accordance with SO

14025 by Underwriters Laboratories a"‘fﬁ% M

—J INTERNAL & EXTERNAL Cooper McCollum, UL Environment

This life cycle assessment was independently verified in T ars

accordance with IS0 14044 and the reference PCR by:
Thomas P. Gloria, Industrial Ecology Consultants

This EPD conforms with EN 15804

: [Rodbo
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ENVIRONMENTAL PRODUCT DECLARATI

f- "-\ _.-1’—. 4 . | |
FLOTEX SHEET
FORBO FLOORING SYSTEMS
FLOCKED FLOOR COVERING

Flotex Sheet: Calgary grey 290002

[Rodbo

FIDORING SYSTFMS

Flotex is a unique, textile, flocked floor
covering, combining the cleaning
properties and durabiity of a resilient
flooring with the comfort, slip resistance
and acousfc properties usually associated
with textiles. it is made by electrostatically
fiocking 80 million nyion fibres into a
waterSight backing, resulting in a floor
covering that s strong, hygienic, and
completely waterproof. Flotex can be rotary
or digitally printed, the latter allowing for
high-definition quality. It has been proven to
contribute towards better indoor air quality
and i the only textile floorcovering that
camies the Allergy UK seal of approval.

Forbo was the first flooring manufacturer to
publish a complete Life Cycle Assessment
(LCA) report venfied by CML in 2000 to
create full ransparency that is
independently evaluated. To offer further
transparency this EPD is also including
additional information to show the impacts
on human health and eco-toxicity.

For more information visit;
www.forbo-flooring.com

FLOORING SYSTEMS
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FINNRIRG SYETRMS

Flotex Sheet Tile / Plank
Flocked Floor Covering

This declaration is an environmental product declaration (EPD) in accordance with 150 14025. EPD’s rely

on Life Cycle Assessment (LCA) to provide information on a number of environmental impacts of products

over their life cycle. Exclusions: EPD’s do not indicate that any environmental or social performance
benchmarks are met, and there may be impacts that they donot encompass. LCA's do not typically address

the site-specific environmental impacts of raw material extraction, nor are they meant to assess human health
toxicity. EPD's can complement but cannot replace tools and cerifications that are designed to address these impacts
andfor set performance thresholds — e.q. Type 1 certifications, health assessments and declarations, environmental
impact assessments, etc. Accuracy of Results: EPD’s regulariy rely on estimations of impacts, and the level of accuracy
in estimation of effect differs for any particular product ine and reported impact. Comparability: EPD’s are not
comparative assertions and are either not comparable or have limited comparability when they cover different life cycle
stages, are based on different product category rules or are missing relevant environmental impacts. EPD’s from different
programs may not be comparable.

UL Environment
PROGRAM OPERATOR 333 Pfingsten Road
MNarthbrook, IL 60611

Forbo Flooring B.Y.
Industrieweg 12
P.O.Box 13

NL-1560 AA Krommenie

DECLARATION HOLDER

DECLARATION NUMBER | 4790857560.104.1

DECLARED PRODUCT Flotex Sheet Flocked Floor Covering

EN 15804+A2: Sustainability of construction works — Environmental Product
Declarations — Core rules for the product category of construction products

REFERENCE PCR EN 16810:2017 Resilient, textile and laminate floor coverings — Environmental product
declarations — Product category rules

DATE OF ISSUE September 1, 2023

PERIOD OF VALIDITY 5 Years

Product definition and information about building physics
Information about basic material and the material's origin
Description of the product's manufacture

CONTENTS OF THE Indication of product processing

DECLARATION
Information about the in-use conditions
Life cycle assessment results
Testing results and verifications
The PCR review was conducted by: European Standards

CENITC 134

hitps:/feww . en-standard . eu/

, [Rodbo
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X - Indoor Air Comfort Gold

Certificate

Indoor Air Comfort Gold

Flotex

Centified Product

Forbo Flooring

Appiicant

The product complies with Indoor Air Comfort Gold
requirements for product type, version 7.0 (2020).
These include both inspections of factory production
according to DIN 18200 and VOC testing according to
EN 16516 by an ISO 17025 accredited laboratory,

at regular interval.

Indoor Air Comfort Gold certification ensures that low
product emission requirements are fulfilled and is a sign of
the applicant’s focus on quality and contribution to

a healthy indoor environment.

Product type: Textile flooring

Certificate number: |ACG-21-05-07-2022

Issue date: 16 February 2022

Validity date: 16 February 2027

This certificate is valid as specified if regular surveillance
and testing is done.

Compliance with Indoor Air Comfort Gold means
compliance with VOC requirements on low emitting
products of:

BREEAM international, BREEAM NL, BREEAM NOR,
BVB (Sweden), Cradle to Cradle (Gold/Platinum),
Danish Indoor Climate Label (Emission Class 1),
DGNB, Eco Product Norway, France VOC class A+,
French HQE certification, Germany (AgBB/ABG),
GreenTag Australia, GUT, italian CAM Edilizia,

LEED (ACP), M1, Nordic Swan, Singapore Green Label,

SKA Rating, very low emitting products according to
EN 16798-1, WELL Building

-

Thomas Neubous

Head of Certification Body

&% eurofins ‘

Product Testing
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X - Indoor Air Comfort Gold 215 A

Appendix to Certificate IACG-21-05-07-2022

Forbo Flooring

receives the Indoor Air Comfort Gold certificate with validity 16 February 2027

for below product group, including subgroups and individual products as listed:

Product group: Flotex

Product type: Textile flooring

Products included:

Flotex Bahnenware

Flotex Colour

Flotex Designerkollektion
Flotex Linear

Flotex Naturals Bahnenware
Flotex Tiles & Planks

The products in this group are based on identical or similar recipe and are produced under eguivalent
conditions. Grouping of the products and inspection of the production process is part of the Indoor Air
Comfort Gold certification. A worst-case product, which is representative for the whole group, is being
tested frequently.

&2 eurofins ‘

Product Testing

[Rodbo
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=2 9= A — INSPIRED PLC QIS A

) INSPIRED

PLC

Renewable Energy Guarantee
of Origin allocated to

Forbo Flooring - Ripley

Consumption Peried

Oct-23 Mar-25
Generation Type Amount Certificate No.
Wind/Solar/Hydro 7 368 MwWh To be Canfirmed

Scan here to view our data
slore

Mick Campbell- Managing Director:
Environmental Certificatos, Inspired PLC

=
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=2 H 9I= A - 0zone Fastness 215 A | Flotex Tile

Professional
Testing
Labaratory
LLC
TEST REPORT
DATE: 01-04-2024 Page 1 of 1 TEST HUMBER: 0303751
[ CLIENT | Forbo Flooring
TEST METHOD CONDUCTED A_ATCC 1_2‘5'. .Co orfastness to Orone in the Atmosphere Under
High Humidities
DESCRIPTION OF TEST SAMPLE
IDENTIFICATION [ Flotex Tile 544005
GEMERAL PRINCIPLE

This test iz designed to determine the resistance of colored textiles to the action of ozones in the
atmosphere at elevaoted temperatures and relative humidity.  The specimens are exposed to a
predetermined number of test cycles and then assessed a numercal rating for their change in color.
Ratings are made in accordance with the AATCC Gray Scale for Evaluating Color Change.

TEST RESULTS

| EXPOSURE | 2Cycles |
COLOR RATING COLOR RATING COLOR RATING
Flotex Tile 5446005 50
AATCC RATING KEY
Mo changs

Hight change
Moticeakk change
Considerable chonge
Severs changes

= | b |l | e | &1

APPROVED BY: /i}j}ﬁﬁ %//{,fy,

Thisrapnrt is pravidaed forths exclusiva usa of thaclisnt towhom it isaddrassed 18 maw ba used i its anfirsty ta gain prodoct aceaptanca from duly
eonstihted auihortias This rapost applie: only tothase samples testad ard is ot necossarilyindicatinn of appase rtly identical o s lar pecdoces.
Thiz repart, or the nams af Brafacinnal Tosting Lahamtary, LLE, challnot ke ucad under ang circamstanes in sdwarizing e the general public,

T4 Glemwaood Place Drabtom, A 30721 Fhome: T8-2365-5285 Fanr: T06-Za-6 70T ezl protesti@optilink us

. [Rodbo
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=2 9= M - 0zone Fastness 21 A{ | Flotex Sheet

Professional
Testing
Laborato
LLC
TEST REPORT
DATE: 01-04-2024 Page 1of 1 TEST NUMBER: 0303992
[ CLIENT | Eorbo Flooring
TEST METHOD CONDUCTED .-ﬂ_a‘-‘tTCC 1_29_ _Co orfastness to Ozone in the Atmosphere Under
High Humidities
DESCRIPTION OF TEST SAMPLE
IDENTIFICATION [ Flotex Sheet 462018
GEMNERAL PRINCIPLE

This test 15 designed to determine the resistance of colored texfiles to the action of ozone in the
atmosphere at elevated temperatures and relative humidity. The specimens are exposed to a
predetermined number of test cycles and then assessed a numencal rating for their change in color.
Ratings are made in accordance with the AATCC Gray Scale for Evaluating Color Change.

TEST RESULTS

[ EXPOSURE | 2 Cycles |
COLOR RATING COLOR RATING COLOR RATING
Flotex Sheet 482018 50
AMATCC RATING EEY
Mo change

Slight change
Moticeakls change
Consideraiole change
Severe change

ol 5] 2SR B

APPROVED BY: /C}j}ﬁﬁ% //{’?{:}ﬂ;

Thisrapart is providad forthe exclusiva usa of theclisnttowhom itisacdrassed. IEmay ba used i its anti reby b gain prod uct scesptarcs from duly
eonstituted authorities This repost applies only tothase samples tested ard is not necessarily indicatiie of appae rtly identical or simlar pencres.
Thie repicick, ar the marmas of Prodsednnal Tosting Lahaotarey, LLC, challnat ke sead under ang crcanickanes in sewartizing in the geneeal puhlic,

M4 Glemaood Place Drattom, =4 30721 Fhiome: W08-225-5285 Fanr: 706 Ze-6iTET amzil: peotesti@optilite us

. [Rodbo
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Product Name: Flotex Tile/Modular - 546008

Product Sample Information Certificate Information
Company: Forbo Flooring Systems Certificate No: 18122001

Company Website:  www.forbo.com %’? "'; ;:
Certified By:

Product Type: Flooring (all types) Raja S. Tannous, Laboratory Director

Date Produced: 11/15/2018 Date: December 20, 2018

Reference Standard: California Department of Public Health COPH/EHLB/Standard Method Version 1.2, 2017
(Emission testing method for CA Specification 01350)

Acceptance Criteria and Results Demonstrating Compliance of Product Sample to Referenced Standard:

Exposure Scenario® Individual VOCs of Concern? Formaldehyde*
Criterion Compliant? Criterion Compliant?

School Classroom <% Chronic REL YES £9.0 pg/m* YES

Private Office <% Chronic REL YES <9.0 pg/m* YES

Product Coverage®  Not applicable

1. Exposure scenarios & product quantities for classroom & office are defined in Tables 4-2 - 4-5 (COPH Std. Mtd. V1.2-2017)
2. Maximum allowable concentrations of individual target VOCs are specified in Table 4-1 (ibid.)
3. Maximum allowable formaldehyde concentration & £9 pg/m’, effective Jan 1, 2012; previous limit was £16.5 pg/m’ (ibid.)
4. Informative only; predicted TVOC Range in three categonies, i.e., <0.5 mg/m?, >0.5 - 4.9 mg/m’, and 25.0 mg/m’
5. Informative and applicable only to tests of wet-applied products; grams of sample applied per square meter of substrate
Standards & Codes Recognizing COPH Standard Method V1.2 (partial list)
¢ USGBC LEED Version 4, BD&C, ID&C
* The WELL Building Standard

ANSI/GBI 01, Green Building Assessment Protocol
¢ Green Guide for Healthcare V2.2

Narrative: Forbo Flooring Systems selected a sample representative of its Flotex Tile/Modular - 546008 product and submitted it on

11/26/2018 for testing. Berkeley Analytical measured and evaluated the emissions of VOCs from this sample following
CDPH/EHLB/Standard Method V1.2-2017. The results of the test are presented in Berkeley Analytical report, 135-077-01A-Dec2018.

Berkeley Analytical is an independent, third-party laboratory specializing in the analysis of organic chemicals emitted by and contained in building
products, finishes, furniture, and consumer products. We are an ISO/IEC 17025 accredited laboratory (IAS, TL-383); all standards used in performing
this test are in Berkeley Analytical’s scope of accreditation.

DISCLAIMER: THIS CERTIFICATE OF COMPLIANCE AFFIRMS THAT: 1) A SAMPLE OF THE USTED PRODUCT WAS TESTED ACCORDING TO THE REFERENCED STANDARD;
2) THE MEASURED VOC EMISSIONS FROM THE SAMPLE WERE EVALUATED FOR THE DEFINED EXPOSURE SCENARIO(S); AND 3) THE RESULTS MEET THE ACCEPTANCE
CRITERIA OF THE REFERENCED STANDARD(S). BERKELEY ANALYTICAL IS NOT RESPONSIBLE FOR ANY CLAIMS REGARDING A PRODUCT OR PRODUCTS ENTERED INTO
COMMERCE THAT MAY BE BASED ON THIS TEST. BERKELEY ANALYTICAL PROVIDES THIS CERTIFICATE OF COMPLIANCE "AS IS" WITHOUT WARRANTY OF ANY KIND,
EITHER EXPRESSED OR IMPLIED, INCLUDING BUT NOT LIMITED TO, THE IMPLED WARRANTIES OF MERCHANTABILITY OR FITNESS FOR ANY PURPOSE.

©2012 Berkeley Analytical, 815 Harbour Way South, Suite 6, Richmond, CA 94804 / 510-236-2325 / www.berkeleyanalytical.com
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SCOTTISH POWER

RENEWABLE ENERGY
CERTIFICATE

Forbo Flooring UK Ltd

has demonstrated its commitment to the environment by choosing to be supplied
with 100% renewable wind energy from ScottishPower maiched to Renewable
Energy Guarantees of origin (REGOs) enabling zero emission reporting

01 April 2022 - 31 August 2022

\Uoet a0
s

Vil
\- 2 Q
=

S —
-

FLOORING SYSTEMS




r gAllergyUK B

SEAL OFAPPROVAL
CERTIFICATE

This is to certify that.
Forbo Flooring UK Litd

Have been awarded the British Allergy Foundation
Seal of Approval for the removal of House Dust Mite for their

product

Flotex Flooring

s ™

Carla Jones, Chief Executive ‘% j
Licence No: 200011 Hrseacf
Valid until: S October 2024

Allarpy UK is the operational name of The Britsh Allergy Foundation, a charitable company limited by puarmtes and registered n
England and Wales. Company Moc 4508283, Charity Mo: 1094231
I Registered in Scotland — Charity Bo: SC038237
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SATRA Technology Centre Ltd ——a =
Wyndham Way, Telford Way, Kettering, w
Northamptonshire, NN 16 85D United Kingdom ",' /;'-\\ 3
Tel: +44 (0) 1525 410000 AN
Il SATRA "
www.satra.com
TECHNICAL REPORT
FLO9359L8X5
SATRA reference:
241
Forbo Flooring UK Limited Report ID/Issue number: | 35739/1
High Holbom Road
RIPLEY Your reference: 4501326032
Derbyshire -
DE5 3NT Date samples received: | 02/01/2024
Hnstend Kinadorm Date(s) work carmied out. | 02/01/2024 to 11/01/2024
Date of report: 15/01/2024
Testing Requirements

Testing of one product, described by the customer as "Flotex Tile" to
DIN 51130:2014 excluding paragraph 6, measurement of displacement space.

For SATRA’s full terms and conditions see our website: https:/Awww_satra.com/terms_of_business. php

For SATRA’s statements regarding the confidentiality, publication and dissemination of this report, decision
rules and UKAS accreditation please see the final page of this technical report.

Report Signed by:

Reece Johnson A
Report Signatory

SATRA Technology Centre Ltd Wyndham Way, Telford Way, Kettenng,
Northamptonshire, NN18 8SD United Kingdom
Tel: +44 (0) 1536 410000 Email: infofdsatra.com Website: www.satra.com
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IIISATRA  Technical Report

TESTING OF ONE SAMPLE DESCRIBED BY THE CUSTOMER AS “FLOTEX TILE” TO
DIN 51130:2014 ® EXCLUDING PARAGRAPH 6 MEASUREMENT OF DISPLACEMENT
SPACE @,

As requested by Forbo Flooring UK Ltd, an assessment has been conducted to determine
the slip potential of the sample submitted referenced “Flotex Tile” using the ramp method, as
detailed below.

SUMMARY

With regards to the requirements laid out in DIN 51130:2014 ), the floor sample submitted
under the reference “Flotex Tile" has demonstrated an average angle of 2 38.8°, hence
being classified as R13.

SAMPLE SUBMITTED

Sample reference: “Flotex Tile" (
Appearance:

Date received: 02 January 2024

Date into conditioning: 02 January 2024
Testing completed: 11 January 2024
Testing conducted by: Phil Weal & Tom Notley
TESTS CARRIED OUT

= DIN 51130:2014 Testing of floor coverings - Determination of the anti-slip property -
Workrooms and fields of activities with slip danger - Walking method - Ramp test

Notes:
(1) The information supplied by the customer. Not verified by SATRA.
(2) Displacement space — Is not relevant to this test reference. Only required with floor
coverings which have an open structure, with large surface gaps, e.g. grates.
(3) This standard is withdrawn and has been specifically requested by the customer.

SATRA Report Reference: FLO9359L8XS5 241
Report ID/Issue number: 357391
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IIISATRA  Technical Report *

RESULTS:

Test No. Operator A Operator B
Inclined platform shod Inclined platform shod

Corrected angle result (0) Corrected angle result (o)

1 2391 238.7

2 23838 2384

3 2393 2384

Corrected Operator Mean >39.1 >38.5

Corrected Total Mean >38.8

Rating R13

R rating category

R Value | Category Static Friction | Angle of

is: Inclination
R9 Low 6° to 10°
R10 Normal >10° to 19°
R11 Above Average >19°to 27°
R12 High >27° to 35°
R13 Very High >35°

Note to end use applications:

R9 Floors in work rooms and work areas without a high risk of slipping. General and private
areas.

R10 to R13 Floors in workrooms and work areas where there is an increased risk of slipping
due to grease, oil, water, foods, left-overs, dust, flour, plant clippings, etc.

SATRA Report Reference: FLO9359L8XS 241
Report ID/Issue number: 357391
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Annex 1.0
Operator Verification results for DIN 51130:2014 &
Operator A
Operator A Verification
Verification Board Test Run A
1 2 3 Verage | Difference
ST-1 (87+3.0)| 75 79 8.0 78 09
ST-1l (17.3+3.0) | 203 | 201 199 201 28
ST-MA (27.3+3.0) | 265 | 266 | 26.1 264 09
Operator B
Operator B Verification
Verification Board Test Run o
1 2 3 9e Difference
ST-1 (8.7+3.0) 82 8.1 8.2 8.2 05
ST-1 (17.3+3.0) | 195 197 192 195 22
ST-MA (27.3+3.0) | 270 | 269 | 272 270 03

SATRA Report Reference:
Report ID/Issue number:

FLO9359L8XS 241
357391
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Annex 1.0
Operator Verification results for DIN 51130:2014 &
Operator A
Operator A Verification
Verification Board Test Run A
1 2 3 Verage | Difference
ST-1 (87+3.0)| 75 79 8.0 78 09
ST-1l (17.3+3.0) | 203 | 201 199 201 28
ST-MA (27.3+3.0) | 265 | 266 | 26.1 264 09
Operator B
Operator B Verification
Verification Board Test Run o
1 2 3 9e Difference
ST-1 (8.7+3.0) 82 8.1 8.2 8.2 05
ST-1 (17.3+3.0) | 195 197 192 195 22
ST-MA (27.3+3.0) | 270 | 269 | 272 270 03

SATRA Report Reference:
Report ID/Issue number:

FLO9359L8XS 241
357391
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= 28 QS A - sanitizing Test

&3 Meloec

Assessment of the Performance of Three Carpet Disinfectants Applied through 3
Sprayer onto a Carpet.

Client Details: Forbo Flooring UK Ltd
High Holbom Road,
Ripley. DE5 3NT

Contact Name: John Lewin
Contact Email: John.lewin@forbo.com
Telephone Mumber: 01773744121

Purchase Order Number: -

Date Of Report: 30% October 2017
MelBec Reference Number: 3963
Mo. of samples: 3
Product and Test Criteria Product and Test Details
Lab reference 3963
Mame of Product(s) Flotex Metro Ash Lot No: 3557
Carpet Details Manufacturer Forbo Flooring Ltd
Storage Conditions Ambient
Active Substance Mone
0 M2 Ultra Diluted 1:10
Disinfectant
D::tlgilic an Prochem Microsan Diluted 1:20
Chemspec Formula 429 Ready to Use.
Method Bespoke
Meutraliser / Diluent BLU Broth
Plating Method Pour plate using TSA
Experimental Test Product Dilutions Mot Relevant
Conditions Identification of the Staphyloccocus gureus ATCC 6538
bacterial strains Kiebsiella pneumeaniage ATCC 4352
Test Temperature 20°C+1°C
Interfering Substance Mot Required
Incubation Temperature 36°C for bacteria

Unit 1, Ervair House, York Avenue, Haslingden, Rossendale, BB 4HX
infofimelbecmicrobiclogy.co.uk  Tel — 01706 214 452 melbecmicrobiology.co.uk

Registered in England. Company Mumber — 8604622 VAT Reg — 167 8579 45
Page 1 of & MTF 5.10.1 Issue 1
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= 28 QS A - sanitizing Test

#3Melbec
Results:
M2 Care Ulbra M Concentrate.
Test Count cfu/carpet disc
Organism
Untreated Treated
Vel V2 V3 Vel V2 Vi3
KT preunaniae 298 -3 319 -3 280-3 121 7-1 107 -1
27 -4 314 314
St aureus 249 -3 194 -3 221 -3 6 -1 13 -1 7-1
16 -4 17 -4 15 -4
Mean Counts
Test Mean Count cfu/carpet disc
Organism
Untreated Treated
KT pneumaniae 3.02 x 10° 4,2 x 10°
St aurens 2.17 x 10° 8.7 x 10°
Mean Log Counts
Test Mean Log/carpet disc
Organism
Untreated Treated
KT pneumoniae 5.48 2.62
st aurets 5.34 0.94
Organism Redudtions
Test Reduction
Organism
_ Percentage Loqg
KT pneumoniae 99.30% 2.80
st aurets 99,996% 4.40
Unit 1, Envair House, York Avenue, Haslingden, Rossendale, BE4 4HX
infod@melbecmicrobiclogy.couk  Tel — 01706 214 492 melbecmicrobiology.co.uk
Registered in England. Company Mumbser — 8604622 VAT Reg — 167 8579 45
Page 3 of 6 MTF 5.10.1 Issue 1
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= 28 QS A - sanitizing Test

E3)Melbec

Prochem Microsan

Test Count cfu/carpet disc
Organism
Untreated Treated
Vel V2 V3 Vil V2 Vi3
KT pneumoniae 298 -3 319 -3 289-3 41 -1 32-1 85-1
27 -4 31 -4 31 -4
St aureus 249 -3 194 -3 221 -3 35-1 29 -1 41 -1
16 -4 17 4 13 4

Mean Counts

Test Mean Count cfu/carpet disc
Organism

Untreated Treated
KT pneumoniae 3.02 x 10° 5.27 x 10F
St aurels 2.17 x 10° 3.5 x 10¢

Mean Log Counts

Test Mean Log/ carpet disc
Organism
Untreated Treated
K pneuvmaoniae 5.48 2.72
St aureus 3.34 2.54
Organism Reductions
Test Reduction
Organism
Percentage Log
KT prewmaniae 09.83% 2.76
St aurews 99, 84% 2.80
Unit 1, Envair House, York Awenue, Haslingden, Rossendale, BB4 4HX
info@melbecmicrobiclogy.cowk  Tel — 01706 214 492 melbecmicrobiology.co.uk
Registerad in England. Company Number — 8604622 VAT Reg — 167 8579 45
Page 4 of &

MTF 5.10.1 Issue 1
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= 28 QS A - sanitizing Test

@3 Melbec
Chemspec Formula 429,
Test Count cfu/carpet disc
Organism
Untreated Treated
_ Wil V2 Vi3 Vel N2 Vic3
Ki preumoniae 298 -3 319 -3 289-3 29 -1 27-1 44-1
274 31 -4 31 -4
St aurels 249 -3 194 -3 221 -3 180 -1 68 -1 33 -2
16 -4 17 -4 13 -4
Mean Counts
Test Mean Count cfu/carpet disc
Organism
_ Untreated Treated
Ki preumoniae 3.02 x 10° 3.33 ¥ 10°
S Furels 217 x 10° 1.03 x 10°
Mean Log Counts
Test Mean Log/ carpet disc
Drganism
Untreated Treated
K preumoviiae 5.48 2.52
St aurres 5.34 3.29
Organism Redudions
Test Reduction
Organism
Percentage Log
Ki preumoniae 99.839% 2.96
St aures 99.11% 2.05
Unit 1, Envair House, York Avenue, Haslingden, Rossendale, BB4 4HX
infoiimelbecmicrobiclogy.couk  Tel = 01706 214 492 melbacmicrobiology.co.uk
Fegistered in England. Company Mumber — 8604622 VAT Reg — 167 8573 45
Page 5 of & MTF 5.10.1 Issue 1
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= 28 QS A - sanitizing Test

@3 Meloec

Conclusion:

After treatment with disinfectant the numbers of both Staphylococais awrews and Kiebsialla preumanize
remaining on the carpet were reduced by >99% or by > 2 log compared to the untreated controls,

Report Authorised By:

T e

Dawn Mellors

Technical Director

Unit 1, Envair House, York Avenue, Haslingden, Rossendale, BB4 4HX
infodimelbecmicrobiclogy.couk  Tel — 01706 214 492 melbecmicrobiclogy.co.uk

Registered in England, Company Number — 8604622 VAT Reg — 167 8579 45
Page 6 of & MTF 5.10.1 Issue 1
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TESTING « CERTIFICAYION « AUDITING

Client:

Job Title:

Client’s Order No:

Date of Receipt:

Description of Sample(s):

Work Requested:

i
N
AN
MM

1000

Forbo Fleoring UK Limited
High Holborn Road

Ripley

Derbyshire

DES 3NT

Wira House, West Park Ring Road, Leeds, LS16 6QL, UK.
Telephone: +44 (0} 113 255 1993

Email: info@bttz.co.uk

Website: yww btt2.couk

Date: 4 May 2018
Our Ref: 25/086808/03/18
Your Ref:

Page: 1of2

Impermeability ifesting on One Sample of Focked Tiles

4500972216

20 March 2018

One sample of flocked tiles, reference Flotex Acoustic Plus Tile

We were asked to make the following test(s):

Determination of Impermeability

Note: This report relates only to the samples submitted and as described in the report.

*  subcontracted test, UKAS accrecited
** subcontracted test, ENISO/IEC 17025 accrecited

*** not UKAS accredited

Sririey® T

ges Lmitac.

egistered Office: Wira House, West Park Ring Road, Leeds, (S1560L

A company regiztered in England & Wales with company numder 046E3651 VAT Number GB 815764800,

BTTG'™anc Shirley® are trade names of Shirkey Technologies Umited.

The supply of all 200ds and senvices is subject to our standard terms of business, copies of which are avaiabie on raguest.

50

Our lsboratories are acTecited to EN SC/IEC 17023.

Copyright © 2015 Shirfey Technologies Limited. All rights reserved.
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Wira House, West Park Ring Road, Leeds, LS16 6QL, UK.
Telephone: +44 (0) 113 259 1999

Email: info@bttg.co.uk

Website: www DUt2.cOuK

Date: 4 May 2018

Our Ref: 25/086808/03/18
Your Ref:

Page: 20f2

TESTING » CERTIFICAYION « AUDITING

Client: Forbo Flooring UK Ltd

Determination of Impermeability

Five specimens from the sample were tested in accordance with BS EN 1307:Annex G:2014. 100ml of Methylene Blue solution
dyed water solution was poured onto a 15cm diameter concentrated area of the sample, from a height of 1 metre. This was
repeated over five spedmens.

Analysis

The specimens from each test were visually examined after 24 hours for evidence of water penetration through the backing
onto the white tissue.

Results

Water penetration was not visible on any specimen. Dye was not visible in the secondary backing on the specimens but there
was found to be penetration into the primary backing.

The sample was found to be impermeable.

Reported by:............ D F{ICL‘WDFGM, Laboratory Technician

P Doherty, Operational Head

Enquiries concaming this report should be addressed to Customer Services.

\\\“\Q;l" 0y
s‘\v/';, Shirley® Technologies Limited. Registered Office: Wira House, West Park Sing Road, Leeds, LS15 60L
= A company registered in England & Wales with company number 0466965 1. VAT Number GB 8156764800,
m BTTG™ and Shirkey® are trade names of Shirey Technalogies Uimited.
Z//’/_\\: The supply of ak goods and services & subject to our standard terms of business, copies of which are avalable an request.
", ///\\w: Our laboratories are acoredited to EN SO/1EC 17025,
mi

1086 Copyright © 2015 Shirley Technalogies Limited. All rights reserved.
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Certification

Certificate of Compliance

Awarded to

Forbo Flooring Systems

23 Ormsby Place, Wetherill Park, NSW 2164

Bureau Veritas grants the above organization the Certificate of Compliance (CoC) only in respect of the products described below and
valid until the expiry date or until malerial change occurs 1o the supply chain, cable production process or end of life management.
The scope of the assessment and certification against the requirements of the PVIC Best Practice Guidelines detailed as part of the
‘Green Star PVC credit - Auditor Verification Guidance (issued 20 November 2013) using Compliance Pathway 2, "Manutacturers
Declaration’.
The CoC is granted subject 1o the ‘Bureau Veritas Conditions of Service'.

Product Certification

Green Building Council of Australia
PVC Best Practice Guidelines

for the following product(s)
See attached list
CoC No: 2840

Date Granted: 14/11/2022
Expiry Date: 14/11/2024

Signed on behalf of Bureau Veritas

///‘, u;’\ﬁ“

Sam Guindi
Product Certification Manager

This CoC remain the property of Bureau Veritas and must be retumed if cartification is terminated.
In the case of serious non-compliance the centification will be withdrawn.

To check the validity of this certificate, plesse contact. Bureau Veritas Australia Pty Ltd
Issuing office: Bureau Veritas Pty Lid, 3/435 Williamsiown Road, Port Melboume, Victoria, 3207
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